
MIAMI VALLEY REGION AREAWIDE WATER QUALITY MANAGEMENT PLAN 

 

Appendix K Wastewater Utility Surveys 



Miami Valley Regional Planning Commission 
208 Areawide Water Quality 
Management Plan Survey 
 
Date: October 2010           
 
 
NPDES Permit Number: IPB00030 *FD        
 
 
Facility Name: City of Union STP         
 
 
Owner: City of Union          
 
 
Operator / Manager: John P. Applegate, City Manager      
 
 
When was the treatment facility built?  1957       
 
Have there been any upgrades or expansions? If yes, please explain. When 
completed?   
First Expansion in 1968          
 
Second Expansion in 1983          
 
If there are any proposed expansions, when will they be built and at what estimated 
[...]
sludge application sites at Old Springfield and Martindale Roads are an estimated 0.5-miles from the 

main stem of the Stillwater River. 

Reviewing monthly average daily flow and peak flow data for year 2009, as submitted to OEPA, results in 

the following table: 

 

 

 



 
 
 

FPA Update 2010 

City of Union 

 

Average Daily Flow 

Year 2009 

Month Average Daily Flow (MGD) Peak Flow (MGD) 
 

January 0.714 0.825 

February 0.853 1.521 

March 0.709 0.824 

April 0.862 1.140 

May 0.896 1.302 

June 0.782 1.299 

July 0.690 0.889 

August 0.677 0.765 

September 0.635 0.698 

October 0.713 0.877 

November 0.692 0.888 

December 0.841 1.302 

Average for the Year 0.755 1.028 

 

D. Proposed Treatment Options 

The City of Union proposes the continued use of a centralized wastewater treatment system throughout 

the subarea.  The collection system will be extended as needed by property owners or the City within 

the planning area.  Continued, aggressive infiltration/inflow programs are on-going by the City. 

The existing plant has adequate capacity for the projected flows (design annual average flow of 1.0 

MGD) versus a 20-year projected flow of 0.93 MGD).  The City has completed the design of a wastewater 

treatment plant “expansion” that is capable of providing advanced levels of treatment, in anticipation of 

the OEPA’s requirements once the NPDES permit is renewed.  The proposed plant would normally 

operate on a zero-discharge basis, using land application whenever possible.  In this way, the integrity of 

the Stillwater River is not only maintained, but potentially improved by the proposed design. 

It should be noted that the proposed update of the City of Union facilities planning area meets a variety 

of key objectives.  These are further defined herein. 

Treatment of Wastewater Flows Locally 

The City of Union wastewater treatment facility is centrally located within the proposed facilities 

planning area.  Conveyance to the facility therefore minimizes the overall length of large diameter 

collections systems.  Potential for environmental hazard due to a large pipe break is minimized.  

Potential for raw sewage to become septic due to a long conveyance time is also reduced.  Potential for 

odors is reduced due to the reduced residence time of sewage within the conveyance system, when 

compared to other facility locations in the area. 



 
 
 

FPA Update 2010 

City of Union 

 

Treatment of Flows within the Incorporated Boundaries of the City 

The City of Union has extended service to those properties which have annexed into the City, whether 

inside the previous Facilities Planning Area or not.  These extensions have been completed according to 

the requisite Permit-to-Install program mandated by the Ohio Environmental Protection Agency. 

Effect on the Customers within the Area 

Each year, the City of Oakwood Finance Department publishes a water and sewer rate comparison of 63 

communities within the greater Dayton are.  The table below provides a comparison of the rates of the 

service providers identified in Section 3.2 for typical consumption of 3,000 cubic feet per quarter, as well 

as the City of Union’s rates.  In addition, the combined water and sewer rates for the same communities 

are provided. 

Comparison of Local Rates - 2010 

Community Sewer Water and Sewer Combined 

Englewood $72.45 $133.88 

Union $77.45 $129.20 

Montgomery County (Clayton 
District) (a) 

$129.37 $229.10 

West Milton $164.03 $281.57 

 

As shown, the local service providers can provide sewer service through a centralized system to the end 

user at a rate significantly lower than those service providers whose facilities are located some distance 

from the proposed facilities planning updated area. 

Supply for FPA area 

The City of Union currently has the capacity needed to supply the FPA area.  The City not only has the 

capacity required through their wastewater treatment plant, but has also performed several sewer 

extensions and upgrades, including a new two mile sewer line built in 2010 that running east down Old 

Springfield Road and terminated at the intersection of Old Springfield Road and Dog Leg Road. 

 

 

 

 

 

 



 
 
 

FPA Update 2010 

City of Union 

 

E. Current Plant Parameters 

The City of Union’s design flows and waste loading are identified in the tables below: 

City of Union Wastewater Treatment Facility 

Parameter Design 

Design Flow  1.0 million gallons per day (mgd) average annual flow 

 1.6 mgd average wet weather flow 

 3.0 mgd peak hourly wet weather flow 
Design Waste 
Loading 

 0.17 pounds BOD5 

 

City of Union Wastewater Treatment Facility     

Effluent Limitations 2009 

 Max. Monthly Average Max. Weekly Average 

Biochemical Oxygen Demand 
(BOD5) 

Summer 15 
Winter 25 

Summer 23 
Winter 40 

Suspended Solids (SS) 30 45 

Ammonia Nitrogen (NH3-N) Summer 8 
Winter 15 

Summer 12 
Winter 23 

Fecal Coliforms Summer 100 Summer 2000 

PH 6.5 to 9.0 standard units  

Oil and Grease Any Time Less than 10 

Chlorine Residual Any Time Less than 0.019 

Dissolved Oxygen (DO) Any Time Not Less than 6.0 

 

F. Supplying Needs to the Proposed Population 

As discussed above, Union has the capacity to expand and extend its current population and coverage 

area.  Infrastructure has already been constructed to meet the need of the expanded FPA boundary 

modification. 

G. Protection of Critical Water Resources 

The proposed wastewater treatment option is a continuation of the goals and objectives of the original 

Facilities Plan.  The “Biological and Water Quality Study of the Stillwater River Basin” report indicated 

that in the immediate reaches of the Stillwater River adjacent and through the City, failing on-site septic 

systems are not a concern.  However, there are sections of the river where on-site facilities have failed 

and degraded the water quality.  Use of a centralized system mitigates this potential pollution source. 

The City has also crafted a wellhead protection plan to ensure the integrity of the potable water source 

in relation to potential contaminants, such as the proposed wastewater treatment system.  The 



 
 
 

FPA Update 2010 

City of Union 

 

proposed plans and the wellhead protection plan go hand-in-hand with maintaining the critical water 

sources of the area.   

H. Proposed Changes to FPA 

Union has displayed an ability and desire to expand its service area to outlying areas which are in the 

need of centralized sewer systems.  Union currently serves all incorporated areas along with a number 

of areas outside the corporation limits.  The existing treatment facilities has capacity for expanded 

service areas and infrastructure has been constructed to convey waste for treatment.   The proposed 

FPA modifications are contiguous with Union’s current FPA boundaries and follow the trend of 

development in the Montgomery and Miami Counties. 

I.            Public Participation 

The City of Union has worked to create an open line of communication between the City and all parties 

involved.  The City Manager has attended all MVRPC meeting in concerns to the FPA planning and has 

even held public meetings for FPA updates in the past.  Documentation of the most recent public 

meeting in 2005 can be found in our update from August of 2005 or is available upon request. 















SurveyId Date NPDESPermitNumber FacilityName Owner OperatorManager TreatmentFacilityBuildDate UpgradesExpansions

1 10/18/2010 14:18 1PD00002*KD Fairborn Water Reclamation Center City of Fairborn Anthony M. Branham 1958: Trickling filter (3)/anaerobic digestion (2)/sludge drying beds (24). Sewer to transport sewage from south Fairborn to the treatment plant. 1974: Added a 

2 10/19/2010 11:30 1PD00005*LD Greenville WWTP City of Greenville A. Vaughn Downey Jr. / Superintendent 1935 Modifications in 1967, 1986-1989, 1993, and 1996.

3 10/25/2010 10:36 1PB00021*ID VILLAGE OF NEW LEBANON VILLAGE OF NEW LEBANON MATTHEW FRALEY 1953

1953 ORIGINAL CONSTRUCTION PLANT CAPACITY 0.160 MGD, 1965 PLANT EXPANSION, 

CAPACITY INCREASED TO 0.373 MGD, 1987 PLANT EXPANSION, CAPACITY INCREASED TO 

4 10/25/2010 10:55 1PD00015*KD Ford Road WWTP City of Xenia

Edward Walker, Wastewater Treatment 

Supervisor 1970

1998-Design Peak to 4 MGD, Hydraulic Peak to 12MGD, 2003-UV Disinfection, 2004-

Conversion to BNR, 2010-Biosolids Conveyance and Storage, Post-aeration, and New Outfall 

5 10/25/2010 11:11 1PD00016*LD Glady Run WWTP City of Xenia

Edward Walker, Wastewater Treatment 

Supervisor 1955

1998-Design Flow to 4 MGD, Hydraulic Peak to 12 MGD, BNR Conversion, 2003-UV 

Disinfection

6 10/26/2010 11:39 1PA00017*DD New Madison S.T.P. Village of New Madison Rick Snyder 2003 no

7 10/29/2010 12:10 1PD00008*QD City of Piqua Wastewater Treatment Plant City of Piqua David Davis 1957-58

Yes. 1969- added One Final Settling Tank, Chlorination Faacility and Contact Tank and an 

Aerobic Digester. 1984- Modifications to the Anerobic Digester, Gas Handling System and 

9 11/1/2010 8:23 1PB00015*FD Village of Jamestown Wastewater Treatment Plant Village of Jamestown Village of Jamestown 2003 Plant was upgraded and expanded. Work completed and plant on line October, 2003.

10 11/1/2010 11:34 5700203 Brookville wastewater treatment facility City of Brookville Ronald A Brandt 1964

yes,1978,1988,1998, converted from extended aeration to contact stabilitation to vertical loop 

reactor system, plus added capicity.

11 11/3/2010 11:08 1PB000019*JD Lewisburg WWTP Village of Lewisburg Jeffrey A. Sewert, Municipal Manager 1964 Yes. 1985 To meet the federal clean water act.

12 11/4/2010 12:41 1PD00019KD City of Troy Wastewater Treatment Facililty City of Troy City of Troy 1974 1995  2000

13 11/5/2010 5:51 1PC00001*KD Eaton WWTP City of Eaton Bradley K Collins 1983 last upgrade No

14 11/15/2010 11:24 1PD00017*KD City of Miamisburg Water Reclamation Facility City of Miamisburg City of Miamisburg 1969

1980s - primary clarifiers, aeration tank, secondary clarifiers, chlorine tank, thickener tank and 

belt press upgrades  2000s - aeration tanks, secondary clarifiers and mixed liquor pump station 

15 11/17/2010 8:07 1PJ00009*GD Lakengren Water Authority WWTP Lakengren Water Authority Gary Wagner 1974-75 Micro Screen Process Eliminated & UV Disinfection Installed - 1995

16 11/18/2010 12:05 OH0020770 (WWTP) Farmersville Wastewater Treatment Plant Village of Farmersville Jonathan Moore First Built in 1960's

Yes, The plant was upgraded in 1993 with a new clarifier, new 100,000 gal sludge tank and 

new contact tank.16 11/18/2010 12:05 OH0020770 (WWTP) Farmersville Wastewater Treatment Plant Village of Farmersville Jonathan Moore First Built in 1960's new contact tank.

17 11/22/2010 18:06 1PA00027*BD Village of Verona WWTP Village of Verona Gary Wagner 2007 No

18 11/26/2010 10:52 1PB00041*GD Village of Gratis WWTP Village of Gratis Gary Wagner 1981 No

19 12/2/2010 8:59 1PL00001*MD Easern Regional WRF Montgomery County, Ohio Mark Livengood 1948/1988 Last Upgrade for Capacity 1988

20 12/2/2010 9:13 1PL00002*MD Western Regional WRF Montgomery County, Ohio Mark Livengood 1978 No

23 12/8/2010 10:08 1PD00005*LD Greenville WWTP City of Greenville A. Vaughn Downey Jr. / Superintendent 1935 Modifications in 1967, 1986-1989, 1996

Online Survey Responses, as of 12/09/2010

Fairborn Water Reclamation Center
Additional Text
1971-72: Added Southeast and Northwest Pump Stations along with the South Interceptor Sewer to transport sewage from south Fairborn to the treatment plant. 1974: Added a Screenings Building; converted primary settling tanks (2) to aerated grit tanks; converted trickling filter tanks (3) to activated sludge (contact stabilization) and the anaerobic digesters (2) to aerobic digestion; converted final settling tanks (2) to chlorine contact tanks and added 2 new secondary clarifiers with associated Return Pump Building. Added a building for chlorine storage. 1985: Solids handing upgrade added Concentration Building which housed a gravity thickener belt and added 2 more aerobic digesters. 1986: The 3 tanks used for contact/stabilization were converted to Orbal oxidation ditches and a fourth Orbal oxidation ditch was added to increase treatment capacity to 5.5 MGD. 1991: Belt filter press replaced the gravity thickener. 1993: Existing clarifiers (2) demolished and replaced with 2 new clarifiers; chlorine disinfection replaced by ultraviolet (UV) disinfection; increased hydraulic capacity to 16.0 MGD; Sampling Building added to enhance sampling and process control. 1999: Removal of drying beds; upgraded solids handling by adding the patented N-Viro Process which uses a form of alkaline stabilization to produce a Class B biosolids or a Class A, exceptional quality biosolids product suitable for home use. This upgrade included a large building suitable for storing approximately a month's worth of solids production. 2002: Upgraded the Orbal oxidation tanks for enhanced biological nutrient removal (essentially a 5 stage Bardenpho process), added supervisory command and data acquisition (SCADA), increased treatment to 6.0 MGD and replaced belt filter press with a larger capacity unit. 2006: Added a new Administration/Laboratory Building and converted the old Admin/Lab Building to a workshop. 2007: Upgraded Screenings Building to include proper ventilation, a new perforated screen for improved trash removal, new blowers for the aerated grit channels, and improved automation to reduce labor. 2009: Demolished the Main Pump Station and replaced it with a state of the art station and increased hydraulic capacity of the pump station from 5.5 MGD to 11 MGD. Also added a standby generator large enough to power the entire Water Reclamation Center and with enough excess capacity to accommodate two future 3 MGD treatment upgrades.

VILLAGE OF NEW LEBANON
Additional Text
1953 ORIGINAL CONSTRUCTION PLANT CAPACITY 0.160 MGD, 1965 PLANT EXPANSION, CAPACITY INCREASED TO 0.373 MGD, 1987 PLANT EXPANSION, CAPACITY INCREASED TO 0.800 MGD, 1998 OVERFLOW STORAGE LAGOON CONSTUCTED WITH CAPACITY OF 1.7 MG, 2002 SLUDGE DISPOSAL UPGRADE WITH INSTALLATION OF GRAVITY BELT THICKENER

Ford Road WWTP
Additional Text
1998-Design Peak to 4 MGD, Hydraulic Peak to 12MGD, 2003-UV Disinfection, 2004-Conversion to BNR, 2010-Biosolids Conveyance and Storage, Post-aeration, and New Outfall Headwall

Glady Run WWTP
Additional Text
1998-Design Flow to 4 MGD, Hydraulic Peak to 12 MGD, BNR Conversion, 2003-UV Disinfection

City of Piqua Wastewater Treatment Plant
Additional Text
Yes. 1969- added One Final Settling Tank, Chlorination Faacility and Contact Tank and an Aerobic Digester. 1984- Modifications to the Anerobic Digester, Gas Handling System and Metering System. 1988-1991- a major Plant expansion and equipment upgrade mostly for the removal of ammonia. 2009- An Equalization Basin for the Miami River Interceptor and a Plant Buckup Power Generator.

Brookville wastewater treatment facility
Additional Text
yes,1978,1988,1998, converted from extended aeration to contact stabilitation to vertical loop reactor system, plus added capicity.

City of Miamisburg Water Reclamation Facility
Additional Text
1980s - primary clarifiers, aeration tank, secondary clarifiers, chlorine tank, thickener tank and belt press upgrades  2000s - aeration tanks, secondary clarifiers and mixed liquor pump station upgrades.



FacilityName

Fairborn Water Reclamation Center

Greenville WWTP

VILLAGE OF NEW LEBANON

Ford Road WWTP

Glady Run WWTP

New Madison S.T.P.

City of Piqua Wastewater Treatment Plant

Village of Jamestown Wastewater Treatment Plant

Brookville wastewater treatment facility

Lewisburg WWTP

City of Troy Wastewater Treatment Facililty

Eaton WWTP

City of Miamisburg Water Reclamation Facility

Lakengren Water Authority WWTP

(WWTP) Farmersville Wastewater Treatment Plant

ProposedUpgradesExpansions ServedJurisdictions ServiceAreaBoundary ServedAreas UnseweredAreas Revisions201Plan